(. LOMBARDINd w3

A KOHLER. COMPANEngine: 3LD 450/S Drawing: F

COOLING SYSTEM/STARTING
POS. |CODE DESCRIPTION Qty

1 4570.013 gasket 1
2 6370.326 plate 1
3 2568.075 shroud ( std and for rewind start) 1
4 5096.019 guard panel 1
5 7565.007 washer diam. 8 4
6 9790.141 screw M 8 X 12 4
8 6961.030 pulley 1 groove (left rotation) 1
9 1770.014 bolt M 8 X 45 3
10 7980.067 cup 1
11 5096.079 guard panel (int.diam=170) 1
12 5145.043 rewind fiXing plate 1
13 1472.060 rewind starting 1
15 5025.097 tooth 1
17 5111.117 plate 1
18 5066.246 airtight plate inlet side 1
18 5066.248 shroud plate for el.-hand starting 1
19 5066.245 airtight plate eXhaust side 1
19 5066.247 shroud plate for el.-hand starting 1
20 bplll.1l1le plate 1
21 9865.122 screw M 6 X 12 8
22 3350.062 deflector for electr.starting 1
23 4570.014 gasket (el.st.arting) 1
24 1301.280 spacer 74 X 97 X 3 1
25 4055.045 rope starting 1
26 2920.082 shroud hood 1
27 B3527.416 spacer 1
28 J500.018 washer 4
29 1760.001 bolt M 6 X 1 X 10 4
30 «————- » see Pos. 13 0
31 7100.377 recoil pulley 1
32 5801.539 spiral spring 1
33 5096.079 guard panel (int.diam=170) 1
34 5590.026 thrust spring 1
35 5660.077 recovery spring 1
36 5025.097 tooth 1
37 9730.010 screw M 6 X 16 2
44 4904.038 handle ass.y 1
50 8545.442 bracket 1
51 «————- » screw M 6 X 1 X 12 0
53 6491.005 pipe elbow 1
54 «————- » brace 0
56 3203.047 nut M 8 1
68 «————— » plate 0
74 2568.067 shroud (el.start.) 1
76 «K————— » brace 0
77 1770.009 bolt M 8 X 1,25 X 35 1
78 5840.203 starting motor 12V 1,1KW 1
79 9730.045 screw M 10 X 30 2
80 7565.011 washer diam.10 2
81 8335.073 spacer 1
85 «————- » nut 0
87 8460.083 lockpin 1
89 9730.010 screw M 6 X 16 3

printed by LOMBARDINI: 28/03/2018 -

1




Group: 3LD
Engine: 3LD 450/S Drawing: F

COOLING SYSTEM/STARTING

POS. |CODE DESCRIPTION Qty
90 B617.015 clamp 1
91 1157.153 volt.alternator 12V 12A - 3 wires 1
92 9©730.015 screw M 6 X 30 5
93 7565.004 washer diam. 6 5
94 2145.014 regulator cap 1
95 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1
96 9732.092 screw M 8 X 18 2
98 6491.013 pipe elbow 1
99 6745.050 oil switch 0,3 bar (M 12) 1

100 9730.340 screw M 5 X 10 1
101 «————— » tooth recovery spring 0
102 7980.063 cup 1

printed by LOMBARDINI: 28/03/2018 - 2




Engine: 3LD 450/S Drawing: F

11 12

20 21 22 23
i

printed by LOMBARDINI: 28/03/2018



